=
\

(,-M EDI TION -

.\,__ - -
Ny~ -
. ) . &
) J 3 -
- = - - -
" =

Instruction Manual

HHIIEHEASE hpi-racing

61305-1



Before commencing assembly,please read these instructions thoroughly.
CEBFIIC COHRASBZRL BHRA CED+DBBLUTLIESELN,

hpi:racing

Do not run on public streets or
highways. This could cause
serious accidents, personal
injuries, and/or property damage.

BIREEEPADEDEFATIRRET

Do not drive the CYCLONE S in the following places.\
ROWFIFZIACTIEETETBIRBENVTLEE LY,

Do not run in water or sand.
KieExb., ihith, Cw S1cABEET

FETSEBEVWTLREEL,.
BEORAICEDCENSDET,

Make sure everyone is using
different frequencies when
driving together in the same area.

fthDELFURRHIE L. BEDO
YV hO—ILHHRELEDXT,

TELBVTLEEL, WNIFEBULTHESETIET L&D,
. J
Important Basics FTBLUTHRIRVOER
. Build this kit in an area away from small children. Tools, 1 BT ICETIERNTLIEE),
parts, and liquids can be dangerous! Also provide adult
supervision if a child is building the kit. 2 B#E. ARHOP, BMREDES TRETSERNTIZSU,
_ Follow the operating instructions for the radio equipment 3 ZBIORSHEDE, KVESMOBZNECSTESEDILIICLT,
at all times. BEIESBVEIDITEFRLIU LD, BWITHERETFIL LD,
; 4 BOMAUTPRNSBFHROZSIICE, TE, FH. BEREEFT
_ Always turn on the transmitter before you turn on the car. M EBAENES LTS,
. Keep the wheels of the car off of the ground when 5 REH. SEMBNTHEBICHE > TMORSKSICLTIES,
checking the operation of the radio equipment.
6 BEFIvIIDHE. UITBREFSETTY PEMBNSEEL T
_ Always turn off the radio system and unplug the battery T2LDLELTLESN, NEEDEDHL TBORERZR /L)
pack when not using the car. FOITERLTLIZSN,
7 ETRISUTRIER, EEDZ vFEYDD, EFHANYTU—DIR

Follow the operating instructions for the Ni-Cd batteries
and Ni-Cd battery charger at all times.

Insulate any exposed electrical wiring with heat shrink
tubing to prevent dangerous short-circuits.

ST

D5 —=RU. NyFTU—ZBDSIOMLTIIZS0,

Ny T —DFRBDZDMOINDIKNTIICDNTIE, HFTZDRAEEIC
BEONWTRIFET o TIZS,

B O —FDY 33— FREBNRDISERLUTLESN,

O EOD/E5



Equipment Needed

AICBELRHIEL Y @) o
<
AV P
¢ &

Servo Receiver Electronic Speed Control  -05 (540) Type Electric Motor
P—m SIS FETRE—RIYVFO-5— 5401 ZE—H—

&

7.2V, 6cell, Sub-c Battery (Stick Pack) Battery Charger (Peak Type Recommended)
7.2V2AL—=tIy Oy FTU— FEE. TIIE—IRFr—Iv—ZEZRBBHLET,

Transmitter
SR

Batteris for transmitter
RSB/ Y T —

AA Batteries

H=REH 8%
Body (190mm)
Required only for the kit without body.
1/10 B4 Y=Y VT Hh—BRT « (190mm)
(RF 4 LRF v FOIHBE)
( N\
Tools Recommended
RICHRT 5T E%E
\
— =T ) —f_ ]
Hex Driver Instant Cement
Lk O 1.5mm Side Cutters bR SR
O 2.0mm ZwyIN—
Calipers (Economy Digital)
JEZ(FTIPINERANLELLY)
~—_E= J
3 Needle Nosed Pliers Camber Gauge
Hobby Knife SIANRYF FoIYN—T—Y
\ "E—FTD )
-
Included Items =
W =z I=E
S Fv MBI TRE 2901 1.5mm Allen Wrench
NBLYF
1y 'l
Silicone Lube (White Cap) e-.’ Gray Lube (Red Cap) F o -
T2 (BF vy D) T 5U—2 (v v )
. } %6 Z904 2.0mm Allen Wrench
| NaLYF
2 ~I -
o= —0
m——— |
2679 2653 /2676
s 2960 Turnbuckle Wrench 4mm / 5.5mm
2950 Cross Wrench =Y Nw D)L VF
\ =—ooRLVF )

; ICOCIEONE]S I"-;-'




Parts Size Reference
IN—YETK

6841  SPRING 13x27mm (ORANGE 216g/mm)
J0Y3voRTUVYT ALVY

6820  Silicone O-Ring P-3 (Clear)
YUY OUVIP-3 (VU7-)

1

61086 Solid Axle Body Ver.3 (Black)
VUYRPOZIIRT 1 (T S5vD)

61087 Solid Axle Cup
VUYRPOZIAYS

61092 Wheel Nut M4 Serrated (Purple)
BL—FYRIRI—ILFyk (K= )L)

61304 FRONT BULKHEAD EXTENSION
20VRINIWOIORTYYIY

61310a Front Bulkhead -R (Purple)
20V RIULOANY R & (=T))

(V"

61310b Front Bulkhead -L (Purple)
20VRINULOAY R £ (=TI)

Y

61312a Rear Bulkhead-R (Purple)
UPIILoAy R & (=)L)

e

61312b Rear Bulkhead-L (Purple)
DYIULOANY R £ (=T ))

61314 Motor Mount (Purple)
E—9—-<ovhk (U=T))

61315 Middle Block R (Purple)
TRLZOvY R (=T))

—_—

61245 Steering Post (Silver)
RFPUVTRZ S (VILIN=)

61246 Turnbuckle 3 x 24mm
=y I\w oL

61247 Turnbuckle 3 x 34mm
Y=y N\w oI

1O

61268c Diff Outdrive Ring
TIPONRSATUVY

61268d Drive Shaft Stopper Foam -S
RSATY v IRRRYI\=D4—1A-S

61268e Drive Shaft Stopper Foam -L
RSATYv ITRRARYIN=D A=A -L

Spur Gear Hub (Purple)
Z)=FPI\T (=T)L)

Shock End Ball (Purple)
Y3y OIVRIR=IL (JS=T))

61335a Aluminum Servo Mount-A (Purple)
FILEY—IRYDOY L—A (=)L)

61335a Aluminum Servo Mount-B (Purple)
FILEY—RY DY k=B (=)L)

61338 44mm ALUMINUM CVD (PURPLE)
FILZAZN=PI)IR=> (JIS=T)L)

72105 Diff Ring D-cut Type
FOUVIDAY RIS

Diff Nut M2 x 6mm
TI2Fvhk

73523 Bladder 12 x 3.5mm (Flat Type)
T59— (23vh5917)

y

75106 Body Clip (6mm / Black)
RF1EY (T5vD)

i

75115 Ball Stud 4.3 x 10.3mm / 2mm Socket
R=ILRHY K 2mm V7w~

i

75116 Ball Stud 4.3 x 13mm / 2mm Socket
R—ILRZ YR 2mm VT vk

[FRSTRRTN I

75119 Suspension Shaft 2.5 x 24.5mm
YRRYY3VIv I

O

75122 Steering Block Bushing
RFTPYYTTOYITyva

l
=

75143a Servo Saver Body 8 x 23mm (Purple)
HY—Re—/—RF+1 (=T))

O

75143b Servo Saver Collar (Purple)
P—iRt—I\—=h>5— (=T )L)

OB D[E5



75143c Servo Saver Spring 8 x 11 x 1.5mm
Y—iRkte—N—-TFUVT

75187 Universal Axle
AZN=FILPD IV

n Universal Cross Spide

AZN=HILDORRINAE
75188a

= Set Screw M3x2.5mm
'y rROUa—
75188b

76596 Spur Gear 96Tooth (64Pitch)
/=% 964 (64 v F)

A150 Differential Ball (2mm)

FIomR=IL

=]

A151 Differential Ball (2.4mm)
FIOMR=I)L

=

A162  Differential Screw M2 x 25mm
FIROUa—

A165  Spring 6 x 7 x 1.5mm (Black)

RTUVYT (TS5vD)

A166  Diff Thrust Washer 2.2 x 6mm
FIRSANIYY v —

O

B017  Ball Bearing 4 x 8 x 3mm
IR=IIRTUVT

Ball Bearing 5 x 10 x 4mm
IR=IIRTUVT

OB D[E£5

\"'--—-
B030 Ball Bearing 10 x 15 x 4mm

IR=IRTUVT

B070  Metal Bushing 5 x 8 x 2.5mm
XB)

HB70712 Shaft 3 x 45mm
YRYv Tk

HB70720 Cylinder Nut
YUVFT—F vk

HB70714 Center Shaft (One-way)
Yy —I9 I (Dv 1)

HB70720 Shock Shaft (28mm)
MEPFA AN

HB70726 Center One-way (16T)
R RN vk & g

T

2082 Flat Head Screw M3 x 8mm
YISRY

T

2083 Flat Head Screw M3 x 10mm

YISRY

Z203 Washer M3 x 6mm
A

2224  Washer M3 x 8mm
Dyyv—

Z242 EClipE-2
EUVY

2264 Pin 2 x 10mm
ey

Z273

Pin 1.6 x 8mm
(=%

!

Screw Post M3 x 15mm
P UEES

Button Head Screw M3 x 6mm
FRRY

Button Head Screw M3 x 8mm
FRRY

I

Z353

Button Head Screw M3 x 10mm
FRRY

|

Z354

Button Head Screw M3 x 12mm
FRRY

l

Z356

Button Head Screw M3 x 18mm
FRRY

Lock Nut M3 Thin Type
Ovo7Fvhk M3BR

s

-

Z700 Set Screw M3 x 3mm
tyhkROUa2—

it ]

Z705  Set Screw M3 x 10mm

Z724

Z775

Ty kROU2—

Set Screw M4 x 8mm
tyrROY2—

Set Screw TP3.2 x 5mm (Gold)
Ty k2HUa— (T=)LR)

| O

Z814

Aluminum Washer 3 x 6 x 0.75mm (Purple)

FILEAS— (K=TF))

10

Z817

O

Z852

Aluminum Washer 3 x 6 x 2.0mm (Purple)

FILEAS— (X=TF))

Washer 5 x 7 x 0.2mm
PN

e



Plastic Parts
TSAFvIIN—Y

31420 x2

OB D[E5




61267 x2

o o

H) ===

73510 x2

73507 x2

73508




BAG-A OpenBagA BagA%ERLFT

1.5mm

-

75115

75143
73508@

Build Two
2DEDET

2X

Z082

x3
. x1

4.3 x10.3mm

g

75115
75143b

75143c

75143a

M3 x 34mm

61247

x1
x1
M3 x 8mm

61245
Z082

OB D[E£5




x1

/ HB70739

61236@ <=

HB70738

Z352

M3 x 8mm

Z852

2082

x2
x4

OB DIE5,

2082
M3 x 8mm




&/
RN i

)

»

A

e

v

OB D[E5

é.F) ,m
e
o

)
S U
@ ‘

L/ _
= P _V
MH X 0 /
/AN
= ¥ S A ; —_—
g2 I\ ARy (YN -0\9 = g
dm A ' 7 o
o N A \ AR ‘ N
r * \a. T\ .
22 X
.mm ,Mm Al 2 AV - ~
e 0 o) 8
£2 ‘ S
~ < 3 \
(3]
e o
n
™
©
) )
[/
]

)

7 ,> ‘, ;é\, “"

Attach under drive belt.
NIV hOREEL TRYMITET,

TN
‘ ¢ﬁ%&$&v;Wi§® -
; A P

i~ =
\\

x13
' Note Direction.
o HTITER

10




BAG-B 0OpenBagB BagBxERLET
BAG -C Open Bag C Bag CZEERALFY

% 73522

(-

N

J

~—
-

White Cap
BF vy

J)

61268b x1

AvWele [oF6) ﬁéb! 61237@
x2 At51x12 O 008 |
@ B030

White Cap
BFvyT

x2

72105

(=)

=

Red Cap =

x1 mEvy T =
) N

| 903 Black
@ A165
S
& >0

) A166 Silver

S x6 e x12
A150 A151
2mm 2.4mm

c—

- o
<

()()

Q=

A150 x6

A162

61268c

B030 Note: EE
10 x 15 x4mm
x2 The differentials should be tightened
B070 until the gear can not be rotated
5 x 8 x2.5mm when both of diff hubs are held.
0 *EOKSICHADT 7ZERLT. F7¥7H AUy | The differentials should spin
x1 TUBWRE THiHET . fisd I E(CER! smoothly after assembly.
2203 . o . e o . °
3 x 6 x 0.5mm HEHTE, PBBEET T OWIBCOBHDET, éggﬁézg%}b AICB<HICHEHITET

HO1-EOD1£5 1 m %




—— x2

h x4

x2

B030
10x15x4mm

x1

61324

x1

HB70714

HB70726
One-Way

O

B017
4 x 8 x 3mm

h x4

Z351
M3 x 6mm

2273
1.6 x 8mm

Z700
M3 x 3mm

ST

U

©..

61087
@

@

>

B030

Z264

pay
@64 61087}

Thread Lock
RO w |

N

5

61237Q

12

8 z700

HB70714

Step

OB D[E5



Note Direction.
o MTEITER

HB70726 Center One-way (16T)
tyy-—ovozA

Note Direction.
1| o BMECER

!y

BAG -D Open BagD BagDZ{ERLZET

i

75115
4.3 x10.3mm

Z083
M3 x 10mm

i

75115
4.3 x10.3mm

2083
M3 x 10mm

OB D[E5




N

3 |
x
<

M3 x 6mm

g x10

72352

M3 x 8mm '
(G x8 °
Z353

Remove the screw used for temporary
fitting in Vand put it here.

P cmisLrrvemonLcemiss.

M3 x 10mm

N
N
w
S

M2x5mm

HB70712 x2
3 x 45mm

g x2
2724
M4 x 8mm

|
BAG -E Open Bag E Bag EZERHLET

Front
JOV bk

Building Tip #&3iToaV Red Cap
HFvyT

Applying a small amount of grease to the screws
will make them easier to turn.

77242y 2D 2—ICT<HEDT ) —RENITTHSRALA
DEFEDLOTLBDFT,

Apply a drop of grease here. Do
not use too much grease!
C<HEDT)—RZEBIEHLET,
HOIEITER!

ST

14 HOTEODIE5,



h x2

2082
M3 x 8mm
Set Up Tip #HHIICHndIY
Front Droop should be set to 7mm for the initial setup.
BAE 70k RIL—TOER>7TmMmICEREL T IZE), BEEZ724 Ty F 2O 2 —ERUASTETTNET,
| Not included
J BIFEH
i Rear
Red Cap

3 x 45mm “'"*‘F!@""
- <

2724 Z724
M4 x 8mm

(@

OB DIE5,




2082
M3 x 8mm

612360 |

=

Set Up Tip

Rear Droop should be set to 6 mm for the initial setup.
BHEUP RIL—TDMER 6 mmICHEL TS, #BEEZ724 2y 2D 1—ERLALTETHNET,

#HHITOIY

_ﬂ

O Q00 - |
_| Not included
J BlsEDH
Build Four Thread Lock m
4DEDFT Y0 H gﬁgg’;

d & 751880

&

w/

2264

75187

* HOTEODIES,



Gom 2

75115
4.3 x 10.3mm

x4
B021
5x 10 x 4mm
x2
75116
4.3 x 13mm

—— 4 E—— x2
75119
2.5 x 24.5mm

ok «

75122

iy x2

2352
M3 x 8mm

(ad x2
2775
TP3.2 x 5mm

OB DIE5,

17




Gom 2

75115
4.3 x 10.3mm

B021
5x 10 x 4mm

o x2

2852
5x7x0.2mm

x4

" ——
75119
2.5 x 24.5mm

ach x2
Z775
TP3.2 x 5mm

lo X2

2814
M3.2 x 6 x 0.75mm

I() X2

2817
M3.2 x 6 x 2mm

x2

75115

2X

Build Two
2DEb X7

Red Cap
ie s A

18 HOTEODIE5;



iy, palisiiis 72}

61246
M3 x 24mm

O EOD]E5,

13mm

SSW O 2x
735100 % 95100 '( 735100 Build Two
. 2D{EbET

O O—mmmi 1 2x

735100 735100

735100

Front




\3 x4

6820

‘. i . — o m X4
HB70721
3 x28mm

¥ x8
2242
E-2

73523

x4

6841
T0Y3vIRTIVT ALYY

HB70720

ST

BAG-

V4x

=

35100

F OpenBagF BagFzERLET

Build Four
4DELbFET

Apply a very small amount of shock
oil to the O-rings to prevent damage.
OUVIICY 3y DAL INEDEERLIET.

A
ol

61267@

61267@Q

; 2
< | SCrew ball end all of the

way onto the shock shaft.
RIBHIELIZDETHDAA TS,

Z242

Z242

612670

HB70721

V

Move the shaft up
and down slowly to
remove all air bubbles.

O Q) ¥ sasmerza” (O

V

73510Q

20

OB D[E5



|

61304

20vk JULOAY R IORFyyay

x2

Z 354
M3 x 12mm

h x4

61326

x2

2354
M3 x 12mm

R X 2

2356
M3 x 18mm

o X2

Z676
M3

h x4

61326

x2

Z354
M3 x 12mm

R X 2

2356
M3 x 18mm

o x2

Z676
M3

OB DIE5,

Z356

21




BAG-G 0OpenBagG BagGxERLET

2083
M3 x 10mm

Z353
M3 x 10mm

o

Z676
M3

2083
M3 x 10mm

T

2352
M3 x 8mm

2083 E
COCONE,| ;7' .




x2

L

Z353

M3 x 10mm

e

Z352

M3 x 8mm

e

2082

Z352

x2

M3 x 8mm

23

HOT-EOD1E5,




Use the screw that
came with the
servo.

Y—RICHEDR
IVEFEALET,

73508 © (23)

Airtronics/ HPI/ JR/ KO/ Sanwa
TV

73508 O (24)

Hitec
N TvD

73508 @ (25)

Futaba
A

x1

.
A -

o o
F - -
w w
[ w
o o
T 1Y

~
N
o
o
(2]

i

75115
4.3x10.3mm

N

]

d |
X
(]

M3x8mm

x1
Z705
M3 x 10mm

N

61335a
61376a

SANWA
FUTABA

A 61335a
61376a

735100

75

—Iq—
O—= "N

Z901

\

54017 ZE—HZ (RIFED)

64pitch Pinion Gear (Not Included)
6AE Y FEZAYFY  (BIFED)

24

.05 (520) Type Electric Motor (Not Included)

Optional Parts #7Yavi\—Y

HPI RACING PINION GEAR 64P
HPIL—YYJEZAYF Vv 64y F

Part No. | Number of Teeth Part No. | Number of Teeth

5% e 5% e
76534 34 76543 43
76535 35 76544 44
76536 36 76545 45
76537 37 76546 46
76538 38 76547 47
76539 39 76548 48
76540 40 76549 49
76541 41 76550 50
76542 42

Racing pinion gears have special plating on the
surface to greatly improve durability. They are high
precision lightweight machined aluminum pinion gears.

FPRECHHX v FEBUMAMZERBCAESEELUL. PILS
BIOWBL, B8 - BEEC_Z4YFVPTY,

OB D[E£5




AN
DN
I,vt @

=)

e
ﬁmmmmw&‘

B

x2

g
S
Q
3
g?
nAN
o N
gl
mu_n_ )
O X
g
Wi AN\
W m ;
.ME 8= f)
MV.:JH ” %% {
= D I
w0 nE W S/ 7
52 36 N _ —
£5 23 CO = 2 ) »-_
ne L E-) © © ‘
Lo N =] < o () @.f.ﬂ\\j’ /
B §& && N 83 N WS
ms ol Mm, rl’ N i»,',’l\\kb&v <)
__E__ f.ﬂ VA o o 0 ‘~ 1.‘& \\ /
%WMWI._IM =2 m Q\ 7 N
s To FH S8 2. \: / N
m <<n %= WMME:J . ‘vﬁso‘u/‘ -
= c R By )
3 2 e MMW HJ.M Y A
N S=8% 2D ; : A\
S ™ =AY/
R4 ,
,mna I~ |
sg Al
£88 wx
s oS A
3g3 Nk
€8S AR
-
o N\
N~
(o)
<
N
x
e
© K=
2 _ |9
= e
£3|° 8
CH|gr
) sE(O%
£ ..M Sy |8k
(14 s sl|EY
& X 3, 33|Ev
- X a-.h\u— M% n X
dg Sx Lk —

O EOD/E5,



g P oo oo o

7.2V Stick Pack Battery
7.2V RRL—kI o)y FU—

HOT-EOD1E5,

26

x2

75106

x2

Z305




@

AR Y
p (AT \

X Aty hig

T L
@)L
SN

Q
O (& Z
va\"Se
NI

A
=

27

HOTEODIE5,




: 8 735130

75106

Front 735130 Rear (=

| a@?»@ - ,j, f
T H S /é'
L IV D!

SRS SS < f

g L8

d e
\\\\\\T"‘"\/“‘\“\“‘“i

Determine the position of body clips according to body.
o MUMIFZRT AICEDLETRT 1 EV (#75106) DEFEERHTLIEEL,

Trim and make holes on the body while adjustiong with chassis. 75106
o RTADYIWERY, WREFIEY v —VICEDETITo>TLEEL,



painting tins >

How to make your body look as good as the ones in this catalog! 77 —=nsossEnLS 223

Wash inside with warm soapy water, dry with towel. Apply window masks to inside of body. Use masking tape on inside of body to mask stripes.
REIZEPHERRIFDAST-LDEHTRERRL. KDELEBESEEFS . RTEARBICI 1R IR ROV ITES RAFXVGTF—TTRTARBIDEYD TR EIRFUTLET

Use paint for Lexan® only! Spray dark colors first. Remove tape for stripes, then spray. Remove protective film before you paint wing.
FEHEBTRUDRA—FEAOLOZFEAL. RVEMSIRISERLES, HRRRRAXITT—TERNL, BRYDBAEEELET, 4T RAIRE T LD H DB EBZRIRIHLET .

Spray bottom of wing. Let paint dry, remove protection film & window masks. Apply decals to outside of body.
VAT RANSEELES . BREGIRSE BEIAILLOIAVRITRIZRID LTS, Th—IN &> TR EFET,

Tools are needed to trim & mount body. Trim lower body on lines. Attach wing with double-sided tape (HPI Part# 6163).
RN Y S RE—F A IFEABLET . AVRSAUISR>TEIYERYET . BAMET —7 (HPIGRE6163) T T [SH AR TL—hERYITET .

%

Secure wing with screws and nuts if provided with body. Drill body post holes. Adjust body posts, attach body with body clips.
HBDFSETI4VTERIMITET . RTAIVCAONERITES . RTAELTRIERAL T RATAERYRTET .




option parts >

I I
ALUMINUM BULKHEAD
FRONT BULKHEAD SET HB70700 - 61341 1
REAR BULKHEAD SET HB70701 - 61343 1
UPPER BULKHEAD SET HB70704 - 61347 1
HEATSINK MIDDLE CHASSIS 61390 - 61391 1
UPPER BULKHEAD SET *HEAVEY DUTY SHOCK TOWER (FRONT#61336 or REAR#61337)required HB70704 | 61316 61347 1
BEARING HOLDER HB70705 | 61318 61349 1
MOTOR MOUNT
MOTOR MOUNT HB70702 - 61345 1
MIDDLE BLOCK R HB70703 - 61346 1
SUSPENTION
CARBON GRAPHITE SUSPENSION ARM SET 73506 1
PIVOT BLOCK FR *PIVOT BALL 3X5mm(75121)required HB70706 | 61319 61350 1
PIVOT BLOCK RR *PIVOT BALL 3X5mm(75121)required HB70707 | 61320 61351 1
TURNBUCKLE M3x24mm - 93462 61363 2
PIVOT BLOCK (2.5 DEGREES/ALUMINUM) *PIVOT BALL 3X5mm(75121)required - 75161 61371 1
PIVOT BLOCK (3 DEGREES/ALUMINUM) *PIVOT BALL 3X5mm(75121)required - 75162 61372 1
PIVOT BLOCK SET *PIVOT BALL 3X5mm(75121)required 61395 - 61394 1
ALM. WASHER 3x6x0.75mm - - 61365 10
ALM. WASHER 3x6x2.0mm - - 61366 10
SHOCK
ALUMINUM SHOCK SET 61405 - - 2
TI DRIFT SPRING 14x27x1.6mm 7.5coils (Orange) 6555 2
TI DRIFT SPRING 14x27x1.6mm 7coils (Yellow) 6556 2
TI DRIFT SPRING 14x27x1.8mm 9coils (Red) 6557 2
TI DRIFT SPRING 14x27x1.8mm 8.5coils (Green) 6558 2
TI DRIFT SPRING 14x27x1.8mm 8coils (Blue) 6559 2
SHOCK END BALL HB70724 | - | 61357 4
STABLIZER
SWAYBAR SET (CYCLONE S) 61404 1
BALL SET FOR SWAY BAR - | 72302 | 61373 4
DRIVE TRAIN
44mm ALUMINUM UNIVERSAL DRIVE SHAFT 61396 - 61378 1
MIP CVDS CYCLONE WorldChampion Edition 61096 61088 - 2
ALUMINUM HEX HUB SET(CLAMP TYPE) HB70742 - - 4
BELT TENSIONER MOUNT HB70727 | 61356 61325 1
FRONT ONE-WAY DIFF SET 61402 - - 1
SPUR GEAR HUB HB70711 - 61355 1
CENTER PULLEY HB70725 1
SPUR GEAR SUPPORT PLATE WOVEN GRAPHITE *FLAT HEAD SCREW M3x8mm(Z082)required HB70733 1
WHEEL NUT M4 SERRATED 61094 | - | 61093 4
DIFFERENTIAL
ALUMINUM DIFF CUP JOINT SET | 61332 [ 1
STEERING
TURNBUCKLE M3x34mm - 93467 61364
SERVO SAVER SET - - 61368 1
GRAHITE UPGRADE
HEAVY DUTY FRONT SHOCK TOWER *UPPER BULKHEAD SET required 61336 1
HEAVY DUTY REAR SHOCK TOWER *UPPER BULKHEAD SET required 61337 1
MAIN CHASSIS WOVEN GRAPHITE *ANTENNA POST(HB70716)required HB70728 1
UPPER CHASSIS WOVEN GRAPHITE HB70729 1
MIDDLE CHASSIS WOVEN GRAPHITE HB70732 1
PINION & SPUR GEAR

RACING PINION GEAR 34T - 50T 76534 - 76550 1
SPUR GEAR 95T - 97T(DELRIN/64 PITCH) 76595 - 76597 1
SPUR GEAR 99T - 100T(DELRIN/64 PITCH) 76599 - 76600 1

mrj@ B~ VN 30 HOTEOT£5,



F7o32/=

[ [
FILS)ULOAY R
JO0VRNLIAYREEY R HB70700 - 61341 1
UZ)NNLOAY Ry HB70701 - 61343 1
ZvI=)LI Y Rty ~ HB70704 - 61347 1
E—RYYOSRILYP—Y 61390 - 61391 1
ZyIk—)LIAY Ry k% B @NE—FT21—FT4—Y3v997— QWhor ) HREICHEDET, HB70704| 61316 | 61647 1
NP UV TR — HB70705| 61318 | 61349 1
E—5—IIVK

E—45—<IVk HB70702 - 61345 1
SRLZ70OvI R HB70703 - 61346 1

PPOYPEY,
H—IRVYRRYY3YP—Ltyh 73506 1
EiRwy 70y FR* &R kiR—JL 3x5mm (75121) ARETT . HB70706| 61319 | 61350 1
EiRwy kZ70v o RF * 8RR kiR—JL 3x5mm (75121) ABETT . HB70707| 61320 | 61351 1
FHY =)y 2L M3x24mm - 93462 | 61363 2
ERy hT0v o 25/ PILI) * BRERY RR—)L 3x5mm (75121) KRBT, - 75161 61371 1
ERy hT0v o (3E/FPILI) * BERER Y RR—JL 3x5mm (75121) ARETY . - 75162 | 61372 1
ERy 70y oty b * FRERY RR—)L 3x5mm (75121) ARETT, 61395 - 61394 1
7 L= 55— 3X6X0.75mm - - 61365 10
7 L= 55— 3X6X2.0mm - - 61366 10

Yavd

FILEY3votw bk (2pcs) 61405 | - | - 2
FHYR) TR 14x27x1.6mm7.5 & (1YY" /2pcs) 6555 2
FHVRD DRI T 14x27x1.6mm7 % (110~ /2pcs) 6556 2
FHVRIIRRT) VT 14x27x1.8mm9 & (Lyh /2pcs) 6557 2
FHYRD IR 14x27x1.8mm8.5 % (7" Y-Y /2pcs) 6558 2
FHVYRYUIRRT) T 14x27x1.8mm 8 % (7' - /2pcs) 6559 2
Y3y OIVRIR=I HB70724] - | 61357 4

IESAH—
IESAIF—tv 61404 1
FER=ILEY ~ - | 72302 | 61373 4
ZILZAZN—FIILR—Y 61396 - 61378 1
MIP CVD (¥« £ 0> WORLD CHAMPION EDITION/2pcs) 61096 | 61088 - 2
PILERBINT (HSYTHAT) HB70742 - - 4
NILRFYYar—tyh HB70727| 61356 | 61325 1
JOVROVIIAEY ~ 61402 - - 1
2 —FPN\T HB70711 - 61355 1
ty9—7—U— (16T) HB70725 1
Z2I—FPHR—~TL—k HB70733 1
M4 EL—F v Rikf—JLFw bk 61094 | - | 61093 4

R—=ILT 2

PIEFIHhvITI3AV Y ~ | 61332 [

RFPUVYT
FHYH =)\ D)L M3x34mm - 93467 | 61364 2
H—Rte—/—tvk - - 61368 1

H—IRVITS T 71 ~I=Y
ANE=Fa1—F1—20Y Y3990 *RIRTZv/{—/ULOAY Rty hHRETY, 61336 1
ANE—=Fa1—F1—UPY3v 90— *RIRTZv/{—/ULOAY Rty hHRETY, 61337 1
IS5 7 4 XAV v =Y *BIRT VT FIRR b+ (HB70716) KRBT, HB70728 1
IS5 74RPyI—FTvF HB70729 1
IS577A RS RILY =Y HB70732 1
EZAY & 2)\—F%P

L=V IEZAYEY (64 EwF) 34T - 50T 76534 - 76550 1
2J8—%¥ 95T - 97T (FILUY /64 EvF) 76595 - 76597 1
2J8—%+ 99T - 100T (FILUY /64 EWF) 76599 - 76600 1

HOTETDIES, s ICOCIIONE] e




73522
61268

72105 (ED

0 O O,
A151 @ 2

61050
72105 (E)
@
BO70
S

73508
| ||
\«

&

2082

ﬁ 7352

]
2852
©

61237

75143 i % 75115

73510 0
61246 % SRy
75165

&S 75143

61237

O EOD/E5,



73513

2676

7353 61326
)
g 7083 O

61237 L ~ 61051
(@ @0@@ S ; \

Co

7684

0//
&

2242 @ 61267

® ® 73510
73523
61267

@ 7082 6820 HB70721

ﬁ 2082 Q 61267\ \@ @ 61267
@ @% ® HB70720

g@@@ﬁ 267




spare parts >

Parts # Qty Discription

3591

3592

4406

6820

6841

31420
61050
61052
61086
61092
61230
61231
61232
61233
61235
61236
61237
61238
61240
61242
61243
61244
61245
61246
61247
61267
61268
61274
61279
61304
61310
61312
61314
61315
61324
61326
61335
61338
61392
61406
72105
73507
73508
73510
73513
73522
73523
75106
75115

2

N N O NN

NN

N N NN

WORK MEISTER S1 WHEEL 26mm CHROME (3mm OFFSET)
WORK MEISTER S$1 WHEEL 26mm CHROME (6mm OFFSET)
T-DRIFT TIRE 26mm

SILICONE O-RING P-3 (CLEAR/8pcs)

PRO LINEAR SPRING 13x27mm (ORANGE 216g/mm)
HIGH TRACTION SUSPENSION ARM SET (2pcs)

39 TOOTH PULLEY (BALL DIFFERENTIAL)

16T PULLEY (2pcss)

FRONT SOLID AXLE SET Ver.3 (BLACK)

WHEEL NUT M4 SERRATED (PURPLE)

MAIN CHASSIS

UPPER DECK PARTS

UPPER BULKHEAD

LOWER BULKHEAD PARTS

SHOCK TOWER SET

PIVOT BLOCK PARTS

BEARING HOLDER PARTS

C-HUB (4DEGREES)

MOTOR MOUNT

CENTER SHAFT

WHEEL AXLE (2pcs)

DRIVE SHAFT 42mm (2pcs)

STEERING POST (1pc)

TURNBUCKLE 3x24mm (2pcs)

TURNBUCKLE 3x34mm (2pcs)

SHOCK BODY AND CYLINDER NUT SET (2pcs)

DIFF CUP JOINT PARTS

FOAM BUMPER(CYCLONE S)

CYCLONE S DECAL

FRONT BULKHEAD EXTENSION (BLACK)

FRONT BULKHEAD SET (PURPLE)

REAR BULKHEAD SET (PURPLE)

MOTOR MOUNT (PURPLE)

MIDDLE BLOCK R (PURPLE)

SPUR GEAR HUB (PURPLE)

SHOCK END BALL (PURPLE)

ALUMINUM SERVO MOUNT SET(PURPLE)

44mm ALUMINUM UNIVERSAL DRIVE SHAFT (PURPLE)
HEATSINK MIDDLE CHASSIS (PURPLE)

BALL BEARING SET FOR CYCLONE S

DIFF RING D CUT TYPE (2pcs/ FOR GRAPHITE DIFF HUB)
CARBON GRAPHITE BLOCK AND HUB SET

STEERING PARTS SET

SHOCK PARTS/BALL END SET

BUMPER/BODY POST SET

DIFFERENTIAL SCREW AND HEAVY-DUTY NUT (2mm) SET
BLADDER 12x3.5mm (FLAT TYPE/4pcs)

BODY CLIP (6mm/BLACK/20pcs)

BALL STUD 4.3x10.3mm (2mm SOCKET/4pcs)

Y,
ICOCIZONE| o

Parts #

75116
75119
75122
75143
76596
A150
A151
A165
A166
B017
B021
B030
B070
HB70712
HB70714
HB70720
HB70721
HB70726
HB70738
HB70739
Z082
Z083
Z150
Z155
Z156
Z203
Z224
Z242
Z264
Z273
Z305
Z351
Z352
Z353
Z354
Z356
Z676
Z700
Z705
Z724
Z775
Z814
Z817
Z825
Z852
Z901
Z904
Z950
Z960

(e]3%

4

N © N N N N DN

-

N N

10
10

10
10
20
10
12

10
10
10
10
10

10
10
10
10

Discription
BALL STUD 4.3x13mm (2mm SOCKET/4pcs)

SUSPENSION SHAFT 2.5x24.5mm (2pcs)

STEERING BLOCK BUSHING (4pcs)

SERVO SAVER SET

SPUR GEAR 96 TOOTH (DELRIN/64PITCH)

BALL 2mm (12pcs)

DIFFERENTIAL BALL (3/32) 2.4mm (24pcs)

SPRING 6x7x1.5mm (DIFFERENTIAL) BLACK (2pcs)
DIFF THRUST WASHER 2.2x6mm (2pcs)

BALL BEARING 4x8x3mm (2pcs)

BALL BEARING 5x10x4mm (2pcs)

BALL BEARING 10x15x4mm (2pcs)

METAL BUSHING 5x8x2.5mm (6pcs)

SHAFT 3x45mm (2pcs)

CENTER SHAFT(ONE-WAY)

CYLINDER NUT(BLACK/2PCS)

SHOCK SHAFT(28mm)

CENTER ONE-WAY(16T )

FRONT BELT (169T)

REAR BELT (62T)

FLAT HEAD SCREW M3x8mm (HEX SOCKET/10pcs)
FLAT HEAD SCREW M3x10mm (HEX SOCKET/10pcs)
ANTENNA PIPE SET

DIFFERENTIAL LUBE (SILICONE)

GRAY DIFFERENTIAL LUBE (FOR DIFF SMALL BALLS)
WASHER M3x6mm (10pcs)

WASHER M3x8mm (10pcs)

E CLIP E2mm (20pcs)

PIN 2x10mm SILVER (10pcs)

PIN 1.6x8mm (12pcs)

SCREW POST M3x15mm (4pcs)

BUTTON HEAD HEX SOCKET SCREW M3x6mm
BUTTON HEAD SCREW M3x8mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x10mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x12mm (HEX SOCKET/10pcs)
BUTTON HEAD SCREW M3x18mm (HEX SOCKET/10pcs)
LOCK NUT M3 THIN TYPE (4pcs)

SET SCREW M3x3mm (6pcs)

SET SCREW M3x10mm

SET SCREW M4x8mm (ROUND POINT/6pcs)

SET SCREW TP3.2x5mm

ALUMINUM WASHER 3x6x0.75mm (PURPLE/10pcs)
ALUMINUM WASHER 3x6x2.0mm (PURPLE/10pcs)
WASHER M4x6x0.2mm (COPPER/10pcs)

WASHER 5x7x0.2mm (10pcs)

ALLEN WRENCH 1.5mm

ALLEN WRENCH 2.0mm

CROSS WRENCH (SMALL)

TURNBUCKLE WRENCH

OB D[E5



ANT/ = D

RE AM B & 2E B %
3591 2 WORK MEISTER S1 =), 26mm 2 O—»A (3mm #7tyh) 75116 4 R— )b7\9 w R 4.3x13mm (2mm Y4 v ~ /4pcs)
3592 2 WORK MEISTER S1 M-I, 26mm £ O—L (6mm A7tyh) 75119 2 YRRYYIVIP T 2.5%x24.5mm (2pcs)
4406 2 T-DRIFT &4+ 26mm (2pcs) 75122 4 RFFIYTTOvHTv¥a (4pes)

6820 8 YUIYOUVIP3OUTF 75143 1 P—mRe—N—tvhk

6841 2 JOY3vORTUVT ALVY 76596 1 ZRN=FP 6T (FTILVY /64 EYTF)
31420 2 IS0V 3 YRRV Y3VTP—LtY ~ (2PCS) A150 12 Fy MEEISZRR—IL ¢ 2mm

61050 1 39T F—U— (R=ILFTA) A151 24 FyMEEFIR—I ¢ 2.4mm

61052 2 16T F—U— (2pcs) A165 2 RTVYT¢P6x7x1.5mm

61086 1 20VkUYYERPORIEY - Ver.3(CYCLONE/ TS5y D) A166 2 FTIRSZAKDYYv—

61092 4 M4 tL—FvRIRA—=ILF vk (J{=TIL /4pcs) B017 2 RPUVT P 4xp8x3mm

61230 1 XAYYv—Y B021 2 R=JLRFYYT5x10mm

61231 1 Pyl—=—FvF)=Y B030 2 NPUYT¢$10x¢ 15 x4mm

61232 1 PyI=)ULoAY R B0O70 6 X%)d5x¢p8x2.5mm

61233 1 O7)ULIAY RIK=Y HB70712 2 YRYv Tk 3x45mm

61235 1 Y3v9%0—tvhk HB70714 1 'Y=y %»Ik (DVOTAA)

61236 1 ERy~70Ov2/)(=Y HB70720 2 YUVYH—Fy L (TSvD /[ 2PCS)
61237 1 RPUYITRILY ==Y HB70721 2 Yavoiyv Ik (28mm)

61238 1 CN\TJU4E) HB70726 1 'YH—DvoxA(16T)

61240 1 E-H-—VOVK HB70738 1 20VEANJILL (169T)

61242 1 'YY-I¥Tk HB70739 1 UPANILL (62T)

61243 2 RA—=ILTZ DRI (2pcs) 2082 10 HS3RY M3x8mm (/"EBY v k /10pcs)
61244 2 R347Yv7k 42mm (2pcs) 2083 10 HY35RY M3x10mm (/RAY T vk /10pcs)
61245 1 RFPUYIRRE Z150 1 PYFHIA4Tey b

61246 2 59—ty D)L 3x24mm (2pcs) 2155 1 YUIVFII—-T

61247 2 =)y o)L 3x34mm (2pcs) 2156 1 F2UUR (¥-9)

61267 2 Y3vImRFstvhk (2pcs) 2203 10 Dvy¥+v—M3x6mm

61268 2 FTIOhYITI3AVEI=Y 7224 10 Dvy¥+v—M3x8mm

61274 1 Aa—LNYNR—(Ya120VYS) 2242 20 EUVUE2

61279 1 H1490vSFA-I 2264 10 EY 2x10mm

61304 2 20VkNLINYR IVRTVYY3Y 2273 12 REL—KEY 1.6x8mm (12pcs)

61310 1 20VRNLIOAYREY R~ (I=T)) Z305 4 20 a—RZk M3x15mm (4pcs)

61312 1 UZIULOAY REY K~ (I=T)L) Z351 10 FARRY M3x6mm ("NBYT v /10pcs)
61314 1 E=9—3OYVhk (=) 72352 10 FARRY M3x8mm ("EBY T vk /10pcs)
61315 1 IRLTOvY RI=TI) 72353 10 FANRRY M3x10mm (R"ABYT v~ /10pcs)
61324 1 RI=FVN\T (IX=T)) 7354 10 FARRY M3x12mm (RAY T Yk /10pcs)
61326 4 Y3vIIVRIR—=I (IS=TI) 72356 10 FANRY M3x18mm (R"NAYT vk /10pcs)
61335 1 ZIIY—iRYOVEEY~ (=TI) 2676 4 0OvoFvhk M3BH

61338 1 ZILIZ2ZN=HILR—=Y (IX=T)L) Z700 6 A ERYM3x3mm

61392 1 E=bYVIIRILYP—Y (IS=TI) Z705 6 AERYM3x10mm

61406 14 400V SR-IRFUVITEY K~ 2724 6 AERYMAXBmm (ST Y RiRA YV /6pcs)
72105 2 FOUVIDAYRYAT 2775 6 tyhkzx2YUa1—TP3.2x5mm

73507 1 HW=—Ry20VL7PYISA4K/UPIN\T Z814 10 Z7JIL=HS— 3x6x0.75mm (10pcs)
73508 1 RFPUYITN=YEY K~ z817 10 7JIL=HS— 3x6 x 2.0mm (10pcs)
73510 1 Y3vINR=Y/R=ILIVRtyhk 2825 10 2wv¥v— M4x6x0.2mm (10PCS)

73513 1 NYNR—/IRFa—RREEY 7852 10 ¥/ M5X7X0.2mm/10PCS

73522 1 FIORYYa— 940V IF7TT7FvE(2mm) Y ~ Z901 1 ANALYF1-5mm

73523 4 TSH—12x3.5mm (735w ¥ 1T /4pcs) 7904 1 ARALYF2.0mm HPAR-I 2]

75106 20 WmRF«4—EY (6mm/T>vD) 72950 1 =Z/00RLYVF

75115 4 R=JLRH YK 4.3x10.3mm (2mm Y7 v k /4pcs) 2960 1 =Y NRvIILYF

HOTEIDIES, 35 ICCONE] ;-'




'y

By:hpi-racing

HOT BODIES

70 Icon Street, Foothill Ranch, CA 92610 USA
PH: 949.753.1099 FX: 949.753.1098 www.hothodiesonline.net



